7 | 15 | 15 | 14 | 13 12 mo 1w | 4 | 8 | 7 6 | 5 f 4 [ 3 | 2 | v ||
ITEM 12 ITEM 13 ITEM 19 PARTS LIST
LINE | parT NO PART NO PART NO GASKET MATERIAL K L ) TEM | PART NO ] QT DESCRIPTION
01 | 089-73849-12 089-70826-13 | 0BO-72958-24 GARLOCK 900 P P— [ VAVE, BALL £ FLAVGED, G5 W7SS TR WY SO | K
JAMESBURY, 4", AZFRC-22HB-TTSJ/ SW927
: 2| 063-71092 8 | NUT, HEAVY_HEX, 3/4—10 UNC-2B, A194-2H
3 T oa0-73401-17 1| SEALANT, THREADLOCKING, RED No 271
4 |o64-73302 1| SEAL, SURE_LOCK, 3/6" WDE X 8 1/7 LG —
5 |083-70910 4 | BOLT, HEX_HD, 5/8 - 11 UNC=2A X 1 3/4" LG, A193-87
6 |083-71220 4| WASHER, SPRING LOCK, REG, 0635 D X 1.079' 0D X 0.205 THK
7| 8-28594 1| EXTENSION ASSEMBLY, VALVE HANDLE, BOTTOM GUTLET
8 [B-22501 1| BOTIOM VALVE_ADAPTOR ASSEMBLY J
JACKET (REF) 9 |063-76873 8 | STUD, TBE, 3/4—10 UNC X 3 3/8 LG, A193-B7
10| 063-70787 B | WIGHER, SPRING LOCK, XIR DUTY, 0763 10 X 1.361" 0D X 0247 THK
11| 8-28650 1| CAP & PLUG ASSEMBLY, & MI OR DI CAP W/3' NPT PLUG
12| SEE UNE CHART | 1 | GASKET, 5 ID X 8 3/8 0D X 1/8 THK —
13| SEE UNE CHART | 1 | GASKET, 7 1/7' 1D X 8 1/7 0D X 1/8" THK
14| 8-28630-01 1| BRACKET ASSEMBLY, SUPPORT, VALVE RANDLE
15| 063-75740 1| PIN ASSEMBLY, LOCKING, 3/8 DI (A-17312) |
16 | A-113045 1| SUPPORT_BRACKET, VALVE_HANDLE, SKID
17| 057-72780 1| PIN, COTTER, 1/4° DA X 3
18| B-122034 2| PIPE_BEND, 90, 7 SCH 80 TGE
C <——-| 19 | SEE LNE CHART | 1 | GASKET, 3 1/4' D X 5 1/4 0D X 1/8° THK __
SIS ITe=rIT=rr i =t et = | et Bl e VIEW C-C
= = / - RALLLEE
—~-_ 1 S H
= \ i i / -
% ~ - / - \ rye)
N JACKET (REF) NOTE °&
= APPLY THREAD SEALANT T0 —
THREADS BEFORE_INSTALLATION
TANK SHELL {REF)
NOTE: |
QUTLET CAP CHANS 0 Ce B G
8E WELDED TO OUTSIOE
OF SKID ON HANDLE SIDE. i
THE FULL PROFILE OF THE BOTTOM .
OUTLET VIAVE HANDLE SHALL BE ABOVE
THE BOTTOM PLANE OF THE SKID.
VIEW B-B
/16 ¢ /16"
1'-1 5/1 iR =151
l — INSIDE SHELL (REF) . SKID (REF) E
|
——— . — - - - Sy —— ATTACH 70 SKID T
— -~ - T /;i < ss:wzwa-a\
- NSNS :”: o= L, B * .
' L =" _ ~—-- .. D
e \ VIEW A-A
=" JACKET (REF)
| - - NOTES:
1. FASTENERS MUST WEET ALL REQUREMENTS OF THE
® SPECIFICATION AND MUST BE PROPERLY WARKED WITH WATERIAL
/‘ GRADE AND THE MANUFACTLRERS REGISTERED SYMBOL. MUST B_|KFC[11-28-95] ADDED NOTE 2 REV DESCRIPTION OF MEM 11 C
! COMPLY WITH PUBLIC LAW 101-502. A_[KFC[11-12-93| ITEM 0 WAS 063-70986 TFL STUD W
"A"_END B END 2. FEMALE COMPONENT OF THREADED FASTENERS MUST BE FULLY REVL BY | DALE REVEION i
== ENGAGED AND NO THREADS MAY BE VISIBLE IN THE FEMALE PART. AAR._ APPLICATION NC.
NYLON INSERT ON LOCKNUTS MUST BE FULLY PENETRATED BY THE FILE: -
L SHEAR PLANE THRU (4) 5/8" BOLTS WALE THREADED PART. ~~
TRINITY INDUSTRIES, INC.
r =14 RAILCAR DIVISION B

THIS ORAWING CONTAINS CONFIDENTIAL AND PROPRIETARY INFORMA! TRINFTY
NDUSTRIES, INC. THE DRAWING IS THE PROPERTY OF mumr IND . e
lOM[D FOR_ENGNEERNG le DNI.Y TI-(

USED FOR ANY
PURPOSE WITHOUT THE WRITTEN CONSENT OF TH
Bt RL'I'I.IMD ALONG WITH ALL BOPES UPON DEMAND, gvmmm N%I’KS.M st

B.HC.MIS

DRAWN] ORH] 8-12-93 —

CHO |KFC18-18-951 BOTTOM OUTLET ARRANGEMENT

APPD IMSR|B-18-93 ) |AMESBURY 4" AZFRC-22HB-TISJ/ SW927

14 AlE| 93654 STEAM JACKETED, TFE SEATS & SEALS A
« NLA

WEIGHT DRAWING NO: it [ rev [size

1215-0665-000|  D-45769 | *|B| o

.




